
Ø8

Ø3

Ø10

Ø19

Ø10 Ø12

M10x55 (x 4)
bolts for 35-40mm door

M10x60 (x 4)
bolts for 40-45mm door

ST4.8x32(x 4)
(x2)(x1)

(x1)

(x1)(x1) M5x26(x1)

ST4.2X32(x4)

Ø8 (x4)

M6X25(x8)(x2)M5x6(x2)
(x1) (x1)

(x1)

F

A B C

D E

(x1)

G

Instructions / Des Instructions / Instrucciones

Tools Required / Outils nécessaires / Herramientas Necesarias

Hardware Included / Matériel inclus / Herrajes incluidos
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G 2 bifold doors 
2 portes pliantes 
2 puertas plegables
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